Consolidation Test Data Sheet

Test Method ASTM D2435 Method 4

Test Condmon Inunda:ed @41sf

Consolidometer ID:

REVISED FORM FOR
NCR NO. 25237-NCR-028 ff

211212007

Tnitial Height of Specimen (), in

» Hel,ght of thds (Hp), in.:

0.7512
0.2201

0.0000

5

Schnabel Contract: 06120048

11/21/06

Project: Calvert Cliffs Nuclear Power Plant

Boring No.:
Depth: 243.5-244.4 ft

B-401

Initial Dial Gauge Reading (D), in.:| Reviewedby:  CIS
e | S A B ) D |
| S B DateLosd | TimeLoad {Losd Applied|  Final' Dial Apparatus | CUmMIBVe |, ohtof Voids',| Vertical | Void Ratio®
. | ; p Dia eight of Voids’, Void Ratio’,
Pressure, I & § Applied | Applied | By Reading, Dg | Correction’, Dy Chaugin Hyi Strain’, £ G
g g - 5 S e e Height’, AH; : o .
(tsf) : x 10* in. x 10%in. in. in. (%)
0.5 19 12 0.0007 0.5304 0.09 2410
Lk i34 21 0.0013 0.5298 0.17 2407
L2 61 33 0.0028 0.5283 0.37 2.400
4 105 40 0.0065 0.5246 0.87 2383
8 167 50 0.0117 0.5194 1,56 2360
4 150 40 0.0110 0.5201 1.46 2363
2 127 33 0.0094 0.5217 1.25 2.370
4 . 143 40 0.0103 0.5208 1.37 2.366
iR 1 50 -4 00125 0.5186 1.66 2356
16 284 63 0.0221 0.5090 2.94 2312
32 il 1267 76 0.1191 0.4120 15.86 1.872
64 2452 87 0.2365 0.2946 31.48 1338
16 2330 63 0.2267 0.3044 30.18 1.383
4 2006 | 2156 40 02116 03195 28.17 1451
05. 4 11/9/2006 | 1860 12 0.1848 0.3463 24.60 1.573
Notes: © T @M mal"lmcdnn teatmeﬂmd 24bmforM¢tkodA,endefmmary forMeﬂmdB

. Correction value, for the current pressure, from the consalidometer's calibration curve.

H,;* (H, - H) - AH :
&% (AH/ H,) x 100 = (Col. €/ Hg) % 100
“ey= Hy/ Hs = Col. D/ Hs

1
Lz
3 AH#Dg-Dy»Dg# Col. A-D,-Col. B
4
5
6

Consol 8/2006 Rev. 1




Load Time Readings 1121006
Project: Calvert Cliffs Nuclear Power Plant '
Schnabel Contract: 06120048 :
Boring No: ____BA0I _ . Depth:_243.5-2444 %

Consol.ID: 5§ Reviewedby:  CIS

Dial Guage Readings (inches)
Elapsed Time]  4tsf | 32tsf | Xtsf Xtsf | Xef | Xtsf
(min) 1 Reload | Load | Load | Load | Load | Load |
| 11112006 | 13/42006 | Date | Date | Date
o4 | oot | oos8 | . E _
0.26 0.0139 00454 V

0.0140 0.0539

1 |
z | oota0 | oosee [ |- e .
4 | 00140 | 00650 | 1
8 00140 0.0711
15 | oot | 00776
30 | oota0 | o080
60 | o014 0.0925
120 | oo0142 o4 003
240 | o014z ~ 0.1080
480 00143 | 0.1155
720 00143 | 01197
960 0.0143 0.1227
1200 | oo0143 | 0.1240
1440 00143 | 01267
W 1 0 T o
260 § I o1 .
2400 1 ] eaate
2640 | 01328
2880 01341

Consd# 8/2006 Rev. 1




L hnabel Consolidation Time Curves 112106

‘schm Enginesring Project: Calvert Cliffs Nuclear Power Plant
Schnabel Contract: 06120048
Boring No.: __B-401 Depth: 243.5-244.4 ft
Reviewed by: CJS
Elapsed Time (min.)
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CONSOLIDATION TEST DATA

SUMMARY REPORF
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.30, Recompression Ratio: 0.04
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Remarks: System G - Compression Rat
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CONSOLIDATION TEST DAYA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MD Project No.; GTX-6880
Boring No,: B-406 Tegted By: njh Checked By: jdt
Sample No,: 8-16 Test Datei 10/14/06 Depth: 63,5-65.5
Test No.; C-50 Sample Type: tube Rlevation: ---

Soi} pescription: Moist, very dark gray organic clay (OH)}, 50% passing #200 gieve, inundated € 0.5 tsf
Remarks: System G - Compression Ratio: 0,30, Recompression Ratic: F.04

Meagured Specific Gravity: 2,74 Liquid Limit: 63 Initial Height: 1.00 in
Initial Void Ratio: 1.17 Plastic Limit: 19 Specimen Diameter: 2.50 in
Final Void Ratio: 0.80 Plagticity Index: 44
Before Consolidation After Consclidation

Trimmings Specimen+Ring Specimen+Ring Trimmings
Container IP lidle RENG 1083
Wt. Container + Wet Soil, gm 54.57 357,42 347.54 140.39
Wt. Container + Dry Soil, gm 42.28 317.93 317.93 110.51
Wt. Container, gm B.13 216.5 216.5 B.14
Wt. Dry Soil, gm 34.15 101.%¥3 101.43 102,37
Water Content, % - 35,59 38,83 29.1%9 29.19
Void Ratic i 1.17 0.80 ==
Degree of Saturation, % ——— S®.54 99.99 -

Dry Unit Weight, pef -—- 78,721 . 95,04




CONSOLIDATION TEST DETA

Project: Calvert Cliffg Muclear PP Location: Calvert County, ME Project No.: GTR-688C
Boring No.: B-406 Tested By: njh : Checked By: 1dt. :
Sample No.: 8-16 Tegt Date: 10/14/06 Depth: B63.5-65.5
Test No.: C-50¢ Sample Typet tube Elevation: ---

Soil Description: Moist, very dark gray organic clay (OH), 90% passging #200 sieve, inundated @ .5 tsf
Remarks: System @ - Compression Ratic: (,30, Recompression Ratio: ®.04

Applied - Final Void Strain T50 Witting Coeffmient of Consolidation

Stresg Dipplacement Ratio at End Sg.Rt. Log Sg.RE, chog o Ave.
taf in % min min in*afsec  in*Z/sec  in*3fsec
1 0.B ¢.0C8888 1,154 ¢,89 0.¢ 0.0 2,69e-002 ¢, 00e+000 Z.6%a~-002
2 I ¢.02098 1.127 2,10 1.2 0.8 6.48e-004 ¢, 00e+000 6.48e-004
3 2 ¢.04106 1,084 4.11 0.1 0.0 1.0%e-002 2.54e-002 1.53e-002
4 4 0.05881 1,043 5.99 0.3 0.0 Z.42e-003 ¢.00e+00G " 2.42e-003
5 8 G, 08987 0.978 8.99 1.6 ¢.0 4.49e-004. ©.00e+000 4.49e-Q04
6 4 0,08598 0.986 8.60 0.3 0.0 2,22e-003 0.00e+000 2,22e~-003
7 Z ¢, 08008 0.9399 8,01 1:8 0.0 73,76e-004 ¢.00e+000  3.76e-004
g 3 C.08267 0.8393 B.27 0.2 0.0 © 4.56e-003 " ¢.00e+000  4.56e-003
9 [ C.09308 0,971 9,31 1.5° 0.0  4.6%96-004 ° G.00e+000 4.69e-004
10 i€ 0.1817 0.643 15.17 7.4 11.0 §.60e~005 5.74e-005 ' 6.B8e-Q05
11 32z 0.24158 0.648 24,15 21.1 22.9 2.52e-008 2.32e-005 2 42e-005
12 8 0.2251 0.684 22.51 3.3 0.0 1.45e-00¢4  €.00e+000 ' 1.45e-~004
13 p 0.1962 0.747 19.62 39.6 8.0 1,2%e-00% - 0.00e+000 = 1.29e-005
14 0.5 0.1717 0.80¢ 17.17 59.8 0.0 ¢.16e-006 ¢, 00e+C00 S.16e~-006




TIME CURVES

CONSOLIDATION TEST DATA
Constant Load Step
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Lead Step

18 of 14

Stress: 186. tsf

>
3

s cagraadditaicigas

e L L e

Al
B e R B T i 1
»

by s(x.“. lllll ....rrr.l.s..,.w;!x;.l%..lll,;....ﬂt.&,.si...t‘.
o s st o s B G s A A
L 4 i i 3 i

- SRS s s i 5 oo el e £

o, s s ke e, Al o v e, oo,

1

g i

N ORI AP i :

! RASPRTS,  R phplg  p

5 R B~ e e s

|||||| e b o i i st s st o s e e o
t L] 1 I 4

[ R e < SRR RS DI, SO SO G S SN (R
1 i i i ﬁ

] i ! i 1

.Jlrv.i‘{)tk!tw‘yé.!.x.l’-w\l.'.ﬁ

s i

i

) 1
1 1
{ I
i i

e o i i A S e A 0 i 0 S e e S o Ii..ﬁ.nl:....t,.x.rli(ill..r...l
e o o e i S M R AL AR W O P, i o g e ST o e g 4 5, Ak WA
i s s v e s SO Ak o e oo o O e e M W M i i o, e oo
2 PR FR W PR POl IR SRR TS, <RI Sy AT 58
ik i e i b e 3 o e i SRITED ARV S T Of
i, o e e i, 1 o i o, e i 2k
i i P t 1
R e s ot S ]
I H : : i

" SRR SO S UOU S A

f T

1 1
|

& |!+Ittl..r“ll;.xfl.;....x}ii o 1

!

1 i
1 !
{ i

 TAetetetetots te Retotely eieteletele I e g
= e e i A e o ] et o o e e e ' o
b Ehopdopbontgcs S 91;..10;.:bz«ri......vlv..v__i....rll..l.......lmlll.-..nlllt..._'trt;ﬂ..n.ﬁ‘nu
L e - - Sl v e e M e e bk e i  atd !

-5 .._..ll r-lﬂ = lfu... sl g o o
! P ) st ) e o N
t.r%..p.l..l’i,.“, l.it»..xi.—)!.li.il"(. ''''' Gpoom e o o o o e s o e e
] & ' 1 1
N oy 4y RIS PR b i

i e

..T.l!il.%ﬁ.

i e o it e b, s i, i b A0, 000, Atk . 40y e, oo wvme, v B s s il
L.v-l"lr.l.m.flr.lll. i i o, Aut AN MY AN W W AR WK W A es 028 280 s g by ee wen oo e A
B O e SRy s S, { ARSI SR 7
e155i§£+r!1l iiiii SR e A Al PRSI W
ol o, e s R s 5 e o W s i AR
al N i U ! 4

o4} (=] ™

4~ -

b 3 ( i
T T T T T T T T T T T T i T T T ey

< (] 00

o - e

% 'NIVALS

(]
N

1000

190

10

0.01

.

. Min

TIME

il_l.lllllllll—[lllii(lE:J;J'l'l!'_ll‘»rAl_}rk-th.(Itllrl:_\_l’!—l!rgll";Ll

8llll-ll.uil

+
i
1
¥
§
F

-

1
|
i
|
¥
L
!
§
|
1
1
s:.,....::::..|||+
i
1
|
|
1
|
1
!
i
!
t

3
!
1
E
¥
E
e e
E
13
4 ¥
¢
H
+
¥
3
3
]
§
S e
i

_hh:..:.L,,.,,T..-._,:.‘.
i

e e e e —————

. -

- -

:.:._;.._______ o
I t -
I { 5
0 i -

I
| ' -
1 } 5
i 1 o
1 ! o
f .
) ! 3
). e L
t 1 -

S S| PRI | -4 -
] L : A
i ! N
' ! *

T 1 -
| t i
t i
§ ! i
i ! -
i i -
i ) 4
i ¥ m
! ; :
o o ] e i b (03
1 i -
t 1
1 ! [
i 1 I
i -
: | 2
l ) L
t ! ]
1 1 B
) ' L
i ) L
I
"..Iilllﬂlr..f.....,_..rs
| ) ~
t i +
T 1 b
l
i i -
i ! -
| { e
1 1 L
1 ! ;
i ! B
1 ) o
B ] et
T ' <
I ?
! i =
1 ! 5
h 1 :
i ' N
1 ! ]
| | -
1 i -
' 4 .
i 1
i [ o
Fﬁ!s!»r.!»l.x*-.l.l"l.'-z
1 t o
{ i -
) ! L
I ! i
i o
! | L
! ! b
3 \
3 ) =
¥ ! I~
) | B
t

©

e

o4

P

<

e

% ‘NIivdls

©

ey

s i} i ¥ ]
T T T T T T T T T T Ty e ]

«

)

20

SQUARE ROOT of TIME, min

S

4 No.: GTX-6880

ojec

e

idt

Checked By

Tested By: nj

Test Date: 10/14/68

tubs

Sample Type

| Project: Calvert Cliffs Nuclear PP Lowt_ion: Calvert Coanty, M

 Boring No.: B-406

Sample No.: S-18

0.30, R?°®_9f635

Ratio: 0,04

Hon:

107

Remarks; System G - Compression Rat

?! Test No.: €-50

]Geo'l'_asti g
express

 idof ancoms Coerit Description: Moist, very dark gray organic clay (OH). 90% passing #200 sieve, inundated @ 0.5 tsf

06:36

Thu, 09-NOY-2006 18



CONSOLIDATION TEST DATA

SUMMARY REPORT
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CONSOLIDATION TEST DRYA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MO
Boring No.: B-41i1 Tested By; md. -

Sample No.: 8-8 Teat Date: 10/17/06

Tegt No.: C-51 Sample Type: tube

Soil Description: Moist, dark gray organic clay (OH)}, 95% passing §200 sieve,
Remarks: System C - Compreseion Ratio: ¢,26, Recompression Ratio:: n"gﬁs

Measured Specific Gravity: 2.67 Liguid Limit:; 61
Initial Void Ratio: 1.51 Plastic Limit: 19
Final Veid Ratio: 0.94 Piasticity Index; 42
Before Consclidation: ;

Trimmings Specimen+Ring
Container ID 956 RING
Wt. Container + Wet Soil, gm 129.04 34%.3
Wt. Container + Dry Soil, gm 87.42 302,59
Wt . Container, gm &.04 c 2183
Wt. Dry Soil, gm 79.38 85,576
Water Content, % 52,43 5H. 52
Void Ratio -—— 1.83
Degree of Saturation, % - 96,61

Dry Unit Weight, pcf -—- 66,483

Project No.: GTX-6880
Checked By: jdt
Depth: 22,5-25.5
Elevation: ---

inundated & 0.5 tsf

Initial Heighftx 1.0C ia
Specimen Diameter: Z.50 in

After Consoclidation

Specimen+Ring

332.62
302,852
216,91
85,676
35.08
G.94
93.93%
86,098

Trimmings
231€

128.24
97 .05

8.07
gg.98
38.0%
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CONSOLIDATION TEST DA

Project: Calvert Cliffs Nuclear PP Location; Calvert County, MD Project No.: GTX-6880
Boring No.: B-411 Tested By: md Checked By: jdt
Sample No,: S-8 Test Date: 10/17/06 Depth: 23.5-25.5

Test No.: C-51 Sample Type: tube Elevation: ---

Soil Description: Moist, dark gray organic clay (OH}., 95% paseing #200 sieve, inundated @ ¢.5 tef
Remarks: Bystem C - Compression Ratic: 0.26, Recompressicn Ratic: 0,85

Applied Final Void Strain P50 Fitting Coefficient of Consolidation

4 Stress Displacement Ratio at End Sg,Rt, Log 8g.Rt. Log Ave.
tsf in ¥ wmin min in*2/sec in*2/sec in*2/sec
1 e.5 0.02716 1.439 2.72 2.0 g.0 4£.00e-004 ¢.00e+000 4,00e-004
2 i 0.04719 1.388 4,72 253 2.3 3.64e-004 3,37e-004 2,50e-004
3 2 0.07408 1,321 7.41 9Ll 1.2 6,72e-004 5.84e-00% 6&.25e-004
4 4£ ¢.1172 1,213 1372 =7 0.G 3.,91e-004 ¢.00e+0060 2.91e-00%
5 8 6.1681 1.085 16.81 3.0 2.0 2,00e-004 2.04e-004 Z.02e-004
(=3 4 0,1609 1.103 16.09 0.5 0.0 6.24e-004 0.00e+000C €.24e-004
7 2 0,1523 - %.128 15.23 4.z 0.¢ 1.41e-004 ¢.00e+000 1,41e-004
8 4 0,1575 %,112 15,75 0.9 0.5  6.37e-0042 6,64e-00¢ 6,50e-004
g 1 0.1733 1.072 17,33 2.6 0.0 Z2.,18e-004 G.00e+000 2,1i8e-004
10 16 0.2299 ¢.930 22,99 18.7 ¢.0  2.80e-005 (.00e+000 2.80e-00%
13 3z 0.3076 0.736 30.76 42.1 G.0 1,04e~005 0.00e+00C 1.04e-00%
12 8 0.2867 0.788 28.67 5.6 ¢.0 7.30e-005 0.00e+000 7.30e-00%
13 2 6.2539 ¢.87¢C 25.39 B1.3 G.0 8.54e-006 €¢,00e+000 6.54e-006€
14 ¢.5 ¢,2277 ¢.836 22.77 62.0 G.0 7.64e-006 C.00e+00¢ 7.64e-00€




CONSOLIDATION TEST DATA

TIME CURVES
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 Project No.: GTX-6880

Checked By: jdt

 Depth:

+
.

23.5-25.5

Eievation

Tested By: md

Test Date: 10/17/0%

Sample Type: tube

 Project: Calvert Cliffs Nuciear PP{ Location: Calvert Coemty, MD :

 Boring No.: B-411

| Sample No.: S-8
 Test No.: C-51

Remarks: System € - Compression Ratio: (.26, Recompression Ratio: 0.05

express

 subsidiery of Geacomp Comporationl Description;: Moist, dark gray orgonic clay (OH), 95% ﬁ@s.jsit\g #200 sieve, inundated @ 0.5 tsf
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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CONSOLIDATION TRST DARA

Project: Calvert Cliffs Nuclear PP Location: Calvert County; MD Proiect No.: GTX-6880
Boring No.: B-413 Tested By: md Checked By: jdt
Sample No.: S-17 Teat Date: 0%/27/06 Depth: 73-78

Test No,.: C-31 Sample Type: tube Elevation: ---

Soil Description: Moist, dark greenish gray clay {(CH}, 58% passing #200 sieve, inundated & 0.5 tsf
Remarks: System ¢ - Compression Ratio: 0,24, Recomprespion Ratic: 9.83

Measured Specific Gravity: 2,73 “Liguid Limit: 59 Initial Height: 1.0¢ ip
| Initial Void Ratic: 1.13 Plastic Limit: 1€ Specimern Diameter: 2,5C in
Final Void Ratioc: G.89 Plasticity Index: 43
Before Congolidation After Consclidation
Trimmings Specimen+iihg Specimen+Ring Trimmings
: Container ID Tube-4-4 RING chase
Wt,. Container + Wet Scil, gm 146,83 355_,31 353.31 146 .91
Wt . Container + Dry Soil, gm 111.76 31%.84 318,84 1312.81
Wt. Container, gm 8 21§.91 . 216,91 8.33
¥t . Dry Soil, gm 103,76 102.93 102,93 104 .58
Water Content, % 33.80 37.37 32.51 32.51
Void Ratioc - 1,13 G.8% ==
Degree of Saturation, % - 9%.01 10CG.00 ——

DPry Unit Weight, pcf e 79 886 96,29 -—-




CONSOLIDATION TEST DARH

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MU Project No.::GTX-6880
Boring No.; B-413 Tested By: md Checked By: jdt
Sample No.: 5-17 Test Date: 09/27/08 Depth: 73-75°

Test No.: C-31 Sample Type: tube Elevation: ---

Soil Description: Moist, dark greenish gray clay (CH}, 98% pass:mg $200 sieve, inundated @ 0.5 tsf
Remarks: System C - Compression Ratio: 0.24, Recompression Ratio: ¥.43

Applied Final Void Strain 150 pleting Coefficient of Consolidation
Stress Digplacement Ratio at End Sq.Rt. Log Sg.Rt. Log. i+ Ave,

tsf in % min min in™2/sec in®*2/sec in®2/sgec
T = 0.5 G, 006319 1.129 0.69 G.0 ¢.0 3.81e-002Z G.00e+000 3.8Xe-002
2 X 0.0143 1,103 1.43 0.1 g.0 B8.10e-~0C3 3.90e-002 1.34e-002
3 2 0.02449 1,082 2.45 0.1 6.0 1.51e-002  4,38e-082  2.25e¢-002
4 4 0.06372 1,084 3.72 G0 ¢.0 3.27e~002 4,73e-002 3.87e=002
5 & 0.05819 1,008 §.82 ¢.0 G.0 2,06e-002 5,01le~002 2.92e-002
6 4 0,.05549 1.015 5.:55 a.0 G,0 %, 02e-001L Q.00e+000:  1.0Z2e~00L
7 2 {¢.08281 1,021 5.28 G.0 ¢G.C 2, 04e-002 2.01e+000 " 4,03¢-002
B 4 0,05424 1,018 5.42 g.0 ¢, 0 g.78e~002 :Q0.00e+000 &, 78e-002
9 3 0.06062 1,004 6.06 o, 0 G¢.0 3.12e-002 0L 00e+000 0 3.12e-002
10 16 0.09%85 G.820 9.5%¢ ¢.2 ¢ .1 3.,32e~003 1,06e-002 5. 08e=003
s 32 0.1697 &, 77 16,97 3:% G.0 1,97e-004 G.00e+000 1. 97e~004
12 8 0.15356 0. 806 15,35 6.2 ¢.C 2,62e-003 - 4.648-0062 4.95e~003
13 P 0.,31329 g.850 13.29 4.8 ¢.0 1.27e-004 0. G0e+00¢ 1.27e~-004
14 0.5 0.1152 0,888 11.82 13.4 ¢.G 4,72e-008 0.00e+000 4,72e~00%




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step
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‘o
 Test Date: 08/27/06 _

.

”~ ;Sarﬁﬁis ’TYP_eﬁ tube

’Remqus: System C - Compression Ratio: 0.24, Recownpression Ratio: 0.03

= subokdiory of Goocomp Coportiot Description: Moist, dark greenish gray clay (CH), 98% passing #200" sieve, inundated @ 0.5 1sf
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SQUARE RQOT of TIME

‘Checked By: jdt

B Dfo_jecz*NJ's: GTX-6880

md
Test Date: 09/27 /0%

Tested By
Sample Type: tube

Calvert Cliffs. Nuclear PP|Location: Calvert Ctmn{y ME)

Boring No.: B-413

»
x

FProjeck

Geolest
express

Sample No.: S-17
 Test No.: C-31

Réhjqus: System C - Compression Ratio: 0.24, Recomp qgéi@m'ﬁdﬁéz 003

oumwﬂww#ﬁv 'Ge_gcribti'g_m Mqis.t.f dark greenish gray ciay (CH), 98% passing §200 sieve, inun ated @ Giﬁjts.fr
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Project: Calvert Ciiffs Nuclear PP
Boring No.: B-414

Sample No,: 8-17

Test No,.: C-30

Soil Description: Moipt, dark greenish
Remarks: System G - Compression Ratioc:

‘Meagured Specific Gravity: 2.78
Initial Void Ratio: 1.43
Final Void Ratio: 0.91

Container ID

Wt. Container + Wet Scil, gm
Wt. Containexr + Dry Soil, gm
Wt. Container, gm

Wt. Dry Scil, gm

Watexr Content, %

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pof

CONSOLIDATION TEST DATE

Location: Calvert County, MI
Tested By: m&

Test Date: 09/26/06

Sample Type: tube

Project No.: GTX-€880
Checked By: jdt
Depth: 68-70
Elevation: ---

gray clay (CH}, 97% passing $200 siéve, inundated @ 0.5 tsf

0.28, Recomprepgion Ratic: F.04
Liguid Limit: 51

Plagtic Limit: 15

Plagticity Index: 36

Before Consolidation

Trimmings Specimen+Ring
B-107 RENG
122,78 346,86
91,73 30§45
8,09 216.46
B3.64 92.1’93
37.09 41,44

- ‘1,43

- 8. 82

- 7185

Initial Height: .00 in
‘ 8pecimen Diametexr; 2.5C in

Aftexr Consclidation

Specimen:Ring Trimmings
2020

338&.93 133,08
308.65 i02.2
216.46 8.17

92 .193 94 .03

32,84 3Z2.84

4,51 e

99,99 G

9G.72 i
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